



Test Report

Report No. THHN18042813946-EN

Date: May. 07, 2018

The following information was submitted and identified by/on behalf of the client as:

Applicant : LINJIANG (HOLDINGS) LIMITED
Address : BAIZHUANG EAST ROAD 67, ZHECHENG, SHANGQIU, HENAN, CHINA
Sample Name : Moist Heat Pack
Sample Model : standard
Receive Date : May. 03, 2018
Testing period : May. 03, 2018 - May. 07, 2018
Test Requested : 1. As specified by client, determination of Total Lead(Pb) content in the submitted sample(s) according to California Proposition 65.
2. As specified by client, determination of Total Cadmium(Cd) content in the submitted sample(s) according to California Proposition 65.
3. As specified by client, determination of Phthalates(DBP, BBP, DEHP) content in the submitted sample(s) according to California Proposition 65.
Test Method : Please refer to the next page(s).
Test Result(s) : Please refer to the next page(s).
Conclusion(s) : 1. The test result(s) in the submitted sample(s) **Complies with** requirements on Total Lead(Pb) content as stipulated in California Proposition 65.
2. The test result(s) in the submitted sample(s) **Complies with** requirements on Total Cadmium(Cd) content as stipulated in California Proposition 65.
3. The test result(s) in the submitted sample(s) **Complies with** requirements on Phthalates(DBP, BBP, DEHP) content as stipulated in California Proposition 65.

For and on behalf of
Shanghai Global Testing Services Co., Ltd.

Authorized Signature 
Shi Lei/Kevin
General Manger -GTS/SHO



Page 1 of 4

This document is issued subject to GTS CENERAL CONDITIONS OF SERVICE, and shall not be reproduced except in full or with written approval by GTS Testing.

Shanghai Global Testing Services Co., Ltd.

Floor 2nd, Building D-1, No. 128, Shenfu Road, Minhang District, Shanghai, China.

Tel: (86-21) 3363 7866 Fax: (86-21) 3363 7858 E-mail: info@gts-lab.com Web Site: http://www.gts-lab.com



Test Report

Report No. THHN18042813946-EN

Date: May. 07, 2018

Test Result(s):

Test Sample Description

Material No.	Material Description
<u>01</u>	Light gray particles

1. Lead(Pb) content

Test Method: US EPA 3052: 1996 Microwave assisted acid digestion of siliceous and organically based matrices & US EPA 6010C: 2007 Inductively Coupled Plasma-Atomic Emission Spectrometry

<u>Material No.</u>	<u>Lead(Pb)</u>				<u>Conclusion(s)</u>
	<u>Unit</u>	<u>MDL</u>	<u>Limit</u>	<u>Result(s)</u>	
<u>01</u>	mg/kg	10	100	33	PASS

- Note:**
1. 1000mg/kg = 0.1%;
 2. MDL = Method Detection Limit;
 3. N.D. = Not Detected (<MDL).

2. Cadmium(Cd) content

Test Method: US EPA 3052: 1996 Microwave assisted acid digestion of siliceous and organically based matrices & US EPA 6010C: 2007 Inductively Coupled Plasma-Atomic Emission Spectrometry

<u>Material No.</u>	<u>Cadmium(Cd)</u>				<u>Conclusion(s)</u>
	<u>Unit</u>	<u>MDL</u>	<u>Limit</u>	<u>Result(s)</u>	
<u>01</u>	mg/kg	2	300	N.D.	PASS

- Note:**
1. 1000mg/kg = 0.1%;
 2. MDL = Method Detection Limit;
 3. N.D. = Not Detected (<MDL).

Test Report

Report No. THHN18042813946-EN

Date: May. 07, 2018

3. Phthalates content

Test Method: CPSC-CH-C1001-09.3

Standard Operating Procedure for Determination of Phthalates

<u>Test Items</u>	<u>CAS No.</u>	<u>Unit</u>	<u>MDL</u>	<u>Limit</u>	<u>01</u>
Dibutyl phthalate (DBP)	84-74-2	%	0.003	0.1	N.D.
Butyl benzyl phthalate (BBP)	85-68-7	%	0.003	0.1	N.D.
Di-2-ethylhexyl phthalate (DEHP)	117-81-7	%	0.003	0.1	N.D.
Conclusion(s)					PASS

- Note:**
1. % = Percentage by weight;
 2. 0.1% = 1000mg/kg;
 3. MDL = Method Detection Limit;
 4. N.D. = Not Detected (<MDL).

Sample Photo(s):



Test sample

Test Report

Report No. THHN18042813946-EN

Date: May. 07, 2018



*****End of Report*****